SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02G

FR1 n77 / 20MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 40.00 dBm  Offset 18.50 0B

1 Spurious Emissions

Mode Auto Sweep

saL Ref Level 40.00dBm  OMfset 188048

Count 100/100

Mode Auto Sweep

6L

Count 100/100

2 Result Summa

3,680 GHz
3695 GHz
3,699 GHz
3.700 GHz

3695 GHz
3699 GHz
3,700 GHz
3.720 GHz

1.000 MHz
500,000 kHz
200,000 kHz
100,000 kHz

3.69367 GHz
3.69822 GHz
3.69993 GHz
3.70091 GHz

313 dBm

00:52:40 03.02.2022

Resdy

16004 pts

Limit Ch
Line _sPURJous.
0
0 20
10 dby 0
0 P e ettt pmprtn,_|| | (AL P S N ot e,
| \ 1
SPURKOUS_LINE ABS 00, i I r |
20 dBm ]
it ) \ M T
50
368 GHz 16004 pts 0 MHz/ 3.72GHz || (396 GHz A0GH

2 Result Summa;

-7.33 db 3.960 Gz 3.980 Gz 100,000 kifz 357699
-10.23 dB 3.980 GHz 3.981 GHz 200.000 kHz 3.98002
-14.12 db 3981 GHz 3.985 Gtz 500000 kHe 398165
EhrE 3.985 Ghz 4.000 GHz 1.000 Mt 3.98663

GHz 2.99 dBm
GHz 27.66 dBm
GHz -23.80 dBm
GHz -22.77 dBm

-27.01 dB
-14.66 dB
-10.80 dB

5.77d8

PRETTTTT
sy

00:51:41 03.02.2022

ErETy
== 00:51:40

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A2-42 of 99



samonas. FCC RADIO TEST REPORT

Report No. : FG210421-02G
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02G
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02G
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02G

FR1 n77 / 40MHz / DFT-S OFDM / QPSK
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Highest Band Edge / Full RB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02G

FR1 n77 / 40MHz / DFT-S OFDM / 16QAM
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02G

FR1 n77 / 40MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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samonas. FCC RADIO TEST REPORT

Report No. : FG210421-02G

FR1 n77 / 40MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02G

FR1 n77 / 40MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

fultiv
Ref Level 40.00 dBm  Offset 18.50 0B

ot pe s - My T (e =
Count 100/100 Count 100/100

30

20 20

10 dr 0

SPURIOUS HNE ABS 00

2 Result Summa:

16004 pts

20 dBrr 1 T

" 4 /| l].l '.IW‘“‘MW
50

3.68 GHz 16004 pts. 0 MHz/ 3.74 GHz || [3.94 GHz 0 MHz/ 4.0 GHz

2 Result Summa;

1680 GHz 3695 GHz 1.000 Mtz 3.69133 GHz -27.41 dBm -14.41 dB 3.940 GHz

3695 GHr 3699 GHz 500,000 kHz 3.69872 GHz -28.65 dBm -15.65 dB 3980 GHz

3699 GHe 3.700 GHz 500,000 kHz 3.69998 GHz -26.44 dBm -13.44 dB 3981 GHz

3.700 GHz 3740 GHz 100,000 kitz 372819 GHz -0.80 dBm -30.80 dB 3985 GHy
[ —

01:13:85 03.02.2022

3,980 GHz
3981 GHz
3.985 GHz
4000 GHz

100.000 kHz
500.000 kHz
500,000 kHz

1.000 MHz

-29.16 dB

-12.50 d8
-13.57 dB
-13.83 dB

01:35:20 03.02.2022

Crr
== Toidsne

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A2-50 of 99




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02G

FR1 n77 / 4A0MHz / DFT-S OFDM / 256QAM
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02G
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02G

FR1 n77 / 40MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 40.00 dBm  Offset 18.50 0B

2 Result Summa

3,680 GHz
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3.700 GHz

3695 GHz
3699 GHz
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3980 Gz 3981 GHz 500.000 kiz 3.98000 GHz -27.43 dBm -14.43 dB
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samonas. FCC RADIO TEST REPORT

Report No. : FG210421-02G

FR1 n77 / 50MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00 dBm  Offset 18.50 0B Made Auto Sweep

6L

Count 100/100

RefLevel 40,00 dBm  Ofset 18.60dB. Mode Auto Sweep set

Count 100/100

Limi
Line _SPURJO
30 dBen SPORIBUS_UNE ABS.
zn 20
104 | 0 !
o

SPURIOUS_tINE ABS 00

-20dBm:

30 dBmr

l A

01:57:32 03.02.2022

Ready

PRETTTT
s

A ‘ | 1 TSI T L 1 T ¥

- f MWV‘M J M\ Jomed St ,JUL_“ it et (RS L VS0 AP 1 P (e
3.68 GHz 16004 pts 0 MHz/ 3.75GH: || (393 GHz 16004 pts 0 MHz/ 4.0 GHz
2 Result Summa 2 Result Summa:
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3,699 GHz 3.700 GHz 500000 kHz -13.72dBm 3981 Ghe 3.985 GHz 500.000 kftz 3.98103 GHz -21.50 dBm -850 dB
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samonas. FCC RADIO TEST REPORT Report No. : FG210421-02G

FR1 n77 / 50MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax

putiv pectrum - MultiView = Spectrum -
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3.700 GHz 3.750 GHz 100,000 kHz 3.70078 GHz 19.73 dBm -1027 dB EGE +000 ol 1,000 Mi 398541 GHz -26.66 dBm -200.00 B
vty NN S OE Ready  IENNNDNME UG
01:55:31 03.02.2022 01:40:56 03.02.2022

Channel power -13dBm > -22.50dBm (PASS)

MultiView = Spectrum -I

Ref Level 4000 dBm  Oftset 18.30 B = RBW 5 kHz seL
= at 3008  SWT__100ms & VEW 20kHz _Mode Sweep Count 100/100
TACR _ _ ® 1km Avg

30 dB—————————— T

AL
40 VY

SR L ol

bt as g fdpl oy

CF 3.98025 GHz. 1001 pts 102.0 kHz/ an 1.02 MHz

Tl [Ref) 500,000 kHz -22.50 dBm
Tx Total -22.50 dBm

Ry N S

02:04:30 03.02.2022

TEL : 886-3-327-3456 Page Number 1 A2-55 of 99
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02G

FR1 n77 / 50MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / F

ull RB
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Ref Level 40.00 dBm  Offset 18.50 0B
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02G

FR1 n77 / 50MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02G

FR1 n77 / 50MHz / DFT-S OFDM / 64QAM
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02G

FR1 n77 / 50MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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samonas. FCC RADIO TEST REPORT

Report No. : FG210421-02G

FR1 n77 / 50MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02G

FR1 n77 / 50MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02G

FR1 n77 / 60MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

MultiView Spectrum
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02G

FR1 n77 / 60MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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e% FCC RADIO TEST REPORT Report No. : FG210421-02G

SPORTON LAB.

FR1 n77 / 60MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax

MultiView *  Spectrum . MultiView .

Ref Level 20.00 dBm  Offset 21,80 d8 Mode Auto Sweep Ref Level 40.00dBm  Offset 21.80d8. Mode Sweep seL
Count 100/100
LSt Enkats
0 30 dBv
20 1
| 1
10

A— | m I
30 Il lV \A - / \ v Im—
i l I
0 LY Ny || 5,8 ey v, V0 ‘,WVA'
Mmoo St skt amen i s | 1
50 50
368Gz 16004 pts 8.0 MHz/ 376Gz || | 392Gz 36008 pts 88 Mity) SRE
2 Resuls Summr 2 Result Summar
3.680 GHz 3,695 GHz 1.000 MHz 3.69495 GHz -23.97dBm -200.00 dB 3.920 GHz 3.980 GHz 100.000 kiz 3.97905 GHz 18.78 dBm
3.695 Gz 3.699 Gz 500000 kHz 3.69898 GHz -21.21 dBm ~200.00 d8 3980 GHz 3981 GHz 500.000 kHz 398002 GHz -11.97 dBm
3,699 GHz 3,700 Gz 500,000 kHz 3.69998 GHz -11.56 dBm -200.00 d3 3981 Gz 3.985 GHz 500,000 kHz 3.98131 GHz -22.99 d8m
3.700 GHz 3.760 GHz 100,000 kHz 3.70091 GHz 19.74 dBm -200.00 dB 3985 GHz 41000 GHz 1.000 Mz 3.98541 GHz -27.26 dBm
Rewty  INNENEDN o coor N T S
01:43:09 04.02.2022 02:09:15 04.02.2022

Channel power -13dBm > -19.26dBm (PASS) Channel power -13dBm > -19.79dBm (PASS)

Reflevel 40.00dBm  Offset 21.30d8 » RBW Skhz sGL

Reflevel 20.00dBm  Offset 21808 » RBW 5z
SR 3008 ® SWT 100 ms ® VBW 20kiz Mode Sweep - At 3048 & SWT__100ms & VBW 20kHz _Mode Sweep Count 100300
e

|

30 T " T Hi

20

0 0

10 10

20 20 dB

0 it At B . 1=

aadyi VPRI A A
vy ARANALA M
AW
40 dB - MMW/(\{[\ 1 WW a0 W\I\ A, A V‘\'VVWWW
. Ao
™ ¢ A i TR A
St 50 PPty
CF 3.69975 GHz 1001 pts 102.0 kHz/ Span 1.02 MHz | | |CF 3.980 25 GHz 1001 pts 102.0 kHz/ Span 1.02 MHz
2 Result Summar None 2 Result Summa None
Tx1 (Ref) 500.000 kHz -19.26 dBm Tx! (Ref) 500,000 kHz -19.79 dBm
Tx Total -19.26 dBm Tx Total -19.79 dBm
on NN o U I

04:00:04 04.02.2022 04:03:57 04.02.2022
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02G

FR1 n77 / 60MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

RefLevel 40.00dBm  Offset 21.580 d8.

Mode Auto Sweep

s6L

1680 GHz 3695 GHz 1.000 Mtz 3.68952 GHz -28.25 dBm -15.25dB
3695 GHr 3699 GHz 500,000 kHz 3.69881 GHz -28.90 dBm -15.90 dB
3699 GHe 3.700 GHz 500,000 kHz 3.69998 GHz 27.24 dBm -14.24 dB
3.700 GHz 3.760 GHz 100,000 kifz 370139 GHz 1.49 dBm 2851 dB

Ref Level 40.00dBm  Offset 21,8006 Made Auto Sweep £
Count 10100 Count 100/100

Limit C PRss

Line _SPURJoL Phss
30 dBm B
20 20
10 di 0

o~ “ A P Y al s A

o [ B R Al AR LN T R T P T T e il AT U | A T S W e VWNW‘W\"MWW‘\M’\W
SPUROUSHNE T ARS 00! T | ! I |
20 dBrr T T \ .
i “W 1! J l |
50
3.68 GHz 16004 pts 0 MHz/ 3.76GHz || [T92 Ghz 16004 pts 0 MHz/ 4.0GHz
2 Result Summar 2 Result summa;

3,980 GHz
3981 GHz
3.985 GHz
4000 GHz

3920 GHz
3.980 GHz
3.981 GHz
3.985 GHz

-28.15 dB
-12.72d8

100.000 kHz
500.000 kHz
500,000 kHz

1.000 MHz

-12.95d8
-13.43 dB

y 00R22022
e e e

01:44:45 04.02.2022

02:13:18 04.02.2022

Crrn
== Touie
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samonas. FCC RADIO TEST REPORT Report No. : FG210421-02G

FR1 n77 / 60MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax

Ref Level 40.00dBm  Offset 21.80d8 Mode Sweep RefLevel 40.00dBm  Offset 21.80 d6 Mode Auto Sweep

Count 100/100

- 6L |

Count 100/100

1 Spurious Emissions 1A 15punmum;
e _SPURIOUS_LINE.

£l SPORIBUS_UNE ABS 002
20 0 v
0 H

il P I
g0 i Ul [ VR SRR S—-— =
(388 GHz 16004 pts 8.0 MHz/ 376Gz | | (392 GHz 16004 pts 0 MHz/ 20GH:z
2 Result Summoar 2 Result Summa:
3.680 GHz 3.695 GHz 1.000 MHz 3.69444 GHz -24.75 dBm -200.00 dB 3.920 GHz 3.980 GHz 100.000 kHz 3.97893 GHz 18.92 dBm -11.08 dB
3695 GHz 3699 GHz 500.000 kHz 3.69898 GHz -21.20 dBm -200.00 d8 3.980 GHz 3981 GHz 500,000 kHz 3.98000 GHz -13.12 dBm 0.12d8
3.699 Ghz 3.700 Ghz 500.000 kHz 3.70000 GHz -11.89 dBm -200.00 dB 3.981 GHz 3,985 GHz 500,000 kHz 3.98110 GHz -21.15 dBm -B.15 dB
3.700 GHz 3.760 GHz 100,000 kHz 3.70107 GHz 1858 dBm -200.00 dB 3985 GHz 4000 GHz 1.000 MHz 3.98519 GHz 26.73 dBm 13.79 dB
sty " M Resty = U

01:52:42 04.02.2022 02:07:57 04.02.2022

Channel power -13dBm > -19.19dBm (PASS)

Ref Level 40.00dBm  Offset 21,8008 = RBW 5khz S6L
- Att 30dB & SWT 100 ms * VBW 20 kHz Mode Sweep Count 100/100
1ACR 1Rm Avg
30 i 1 T
20
0
10
-20
- VLV P
gy ikl
40 dbir SR A
PRI, cye ¥ 2]
‘!V*\“Jr‘“’-’»’ ¥
J
CF 3.699 75 GHz 1001 pts 102.0 kHz/ Span 1.02 MHz
2 Result Summar None
Tx1 (Ref) 500.000 kHz -19.19 dBm
Tx Total -19.19 dBm

04:00:27 04.02.2022

o La202
W Couonar
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02G

FR1 n77 / 60MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

fultiv
Ref Level 40.00 dBm  Offset 2150 0B

Mode Auto Sweep

1 Spurious Emissians 1Avg

saL RefLevel 40.00dBm  Offset 21.580 d8.

Count 100/100

1 Spurious Emissions

Check
e _SPURIOUS_LINE.

Mode Auto Sweep

s6L

Count 100/100

Limit Check
Line _SPURIGUS_UN . I
30 dBe SPORIBUS_LINE_ ABS_002
20 20
10 dbs 0
a
rmmvmm G TP o o o o P o P P w e S A AT A PR P e A A P o,
SPURKOUS HNE ABS 00 T ‘” 1
20 dBm 1 1 i ullk |
! | ! \
WW | 1
50
3.68 GHz 16004 pts. 0 MHz/ 3.76 GHz || (3.92 GHz 16004 pts 0 MHz/ 4.0 GHz
2 Result Summar 2 Result Summa
3.680 GHz 3695 GHz 1.000 Mz 368815 GHz -29.20 dBm 162046 3920 GH, 3.980 G 100.000 ki 0.67 dBm -29.33 dB
3695 GHr 3699 GHr 500,000 ki 3.69709 GHz -30.22 dBm 1722 dB om0 ot a8l ot 300000 ki 27.29 dBm Jaz948
3.699 Gtz 3700 Gtz 500,000 kitz 3.69997 GHz -28.69 dBm -15.69 dB 3981 GHiz 3985 Ghz 500,000 kHz -27.78 dBm 1478 dB
3.700 Gtz 3.760 GHz 100000 kHz 3.75140 GHz 0.45 dBm -29.55d8 3.985 GHz 4,000 GHz 1.000 MHz -26.47 dBm -13.47dB
sy D oG ety DN s T

01:45:52 04.02.2022

02:13:89 04.02.2022
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ssamanas. FCC RADIO TEST REPORT Report No. : FG210421-02G

FR1 n77 / 60MHz / DFT-S OFDM / 64QAM
Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax

RefLevel 40.00dBm  Offset 21,8008 Mode Sweep saL Ref Level 40.00dBm  Offset 21.80 d8 Mode Sweep st

Count 100/100 Count 100/100
ey T [isourovsbmisions ]
30 1 30 dBmr T + 4 -

20 ,‘ + \
10 ‘
" i . |

I\ o :
20 dBa \ + - 20 | /
cosainglf 1™ i T T
el \'A\,ﬁ‘ s l 1| | : A#

) ) Gt/ DY DRSS J N
P P U, PR N s D TN || A b
50 50
|
368 GHz 16004 pts 8.0 MHz/ 376Gz || [3976HE 76004 pis 80 M/ 40GH:

2 Result Summar

3.680 GHz 3.695 GHz 1.000 MHz 3.69384 GHz -25.40 dBm -200.00 dB 3.920 GHz

. H: 100.000 kH: 3.97885 GHz 19.31dBm 00

3.695 GHz 3.699 GHz 500.000 kHz 3.69889 GHz -20.65 dBm -200.00 dB 3.980 GHz ; §§? ‘gH§ ﬁg‘”‘g kL: 3.98004 GHz -12.59 dBm .00

35699 Gtz 37006tz 500.000 kHz 369998 GHz 1063 dBm -200.00 B 3981 i 3985 GH 200,000 kite 3198104 GHz 2117 dBm 200,00

3.700 GHz 3.760 GHz 100.000 kHz 3.70104 GHz 19.01 dBm -200.00 dB 3.985 GHz 2.000 GHz 1.000 MHz 3.98548 GHz -25.09 dBm 200,00
e R VS o DR 5 0

01:56:47 04.02.2022 02:07:11 04.02.2022

Channel power -13dBm > -18.33dBm (PASS) Channel power -13dBm > -20.24dBm (PASS)

RefLevel 4000dBm  Offset 218048 ® RBW 5 kHz Reflevel 40.00dBm  Offset 218008 » RBW 5kHz SGL

R 4 ® SHT. 100 m VBN DB Mds Swerp . At 3008 ® SWT 100 ms & VBW 20 kHz _Mode Sweep Count 100/100
IR 1ACIR 1Rm Avg
!
30 Hr T
20
0 - 0
10 10 T
20 20 déi
30 B ettt I 1 I o LI — +
[ e AV RV WA AN WA A
V - 1 Wy » A Mot
i T e P S 0 VR
Y WP
2 1A A a MW W N AN AL 2 A A
? 50 L Y
CF3.69975 GHz 1001 pts 102.0 kHz/ Span 1.02 MHz | | (7 3.98025 GHz 1001 pts 102.0 kHz/ Span 1.02 MHz
7 Result Summoar None 3 Resolt Summs None
Tl (Ref) 500,000 khz -18.33 dBm Tl (Ref) 500,000 kHz 20,28 dBm
TxTotal -1833 dBm R 20.24 dBm

T T
04:00:56 04.02.2022 04:03:35 04.02.2022
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02G

FR1 n77 / 60MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 2150 0B Made Auto Sweep

Limit Chesk

Line _SPUR|OUS_LINE_ABS_0q2

saL RefLevel 40.00dBm  Offset 21.580 d8.

Count 100/100

1 Spurious Emissians 1Avg

1 Spurious Emissions

Check
o SPURIOUS_LINE
SPORIBUS_LINE_ABS_002

Mode Auto Sweep

s6L

Count 100/100

01:57:26 04.02.2022

02:16:52 04.02.2022

30 dBen
20 20
10 dbs 0
0 Oglfor ¢
r-«rwww NMWWWVMWWWWI fwvmwmw WWWWW“NWNM#‘*‘
SPURKOUS HNE ABS 00 T ‘ ] l
20 dBm . . l H| |+ T
|
e w i WMWWW
50
3.68 GHz 16004 pts. 0 MHz/ 3.76 GHz |[ 3,92 GHz 16004 pts 0 MHz/ 4.0 GHz
2 Result Summar 2 Result Summa
3.680 GHz 3695 GHz 1.000 Mz 369054 GHz -21.10 dBm 14108 3920 GH, 3.980 G 100.000 ki 0.04 dBm -29.96 dB
3695 GHr 3699 GHr 500,000 ki 3.69896 GHz -28.93 dBm -15.93 dB om0 ot a8l ot 300000 ki 2814 dBm 51448
3.699 Gtz 3700 Gtz 500,000 kitz 3.69996 GHz -28.06 dBm -15.06 dB 3981 Chz 3985 Ghz 500.000 kHz 29.17 dBm 1617 dB
3.700 Gtz 3.760 GHz 100000 kHz 3.71232 GHz 0.33 dBm -29.67d8 3.985 GHz 4,000 GHz 1.000 MHz -27.82 dBm -14.82 dB
[ oy V2 ey I T
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02G

FR1 n77 / 60MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00cBm  Offset 21,80 d8

RefLevel 40.00dBm  Offset 2180 dB.

SGL

Mode Sweep Mode Sweep
Count 100/100 Count 100/100
1 Spurious Emissions 1Avg
30 30 B =
2 ,1 | A
10 ﬂ
0 J ‘\ 0 |
10 | 10 l [
I\
20 dBr 20 ﬂ i
30 By - Ht t h 30 \ -
o T \’ \A l | Al V
-40 1 A 1 v
T W T ISV PN ||| i S e e S
-50 50 T
|
3.68 GHz 16004 pts 8.0 MHz/ 16004 pts 8.0 MHz/ 4.0GHz
2 Result Summar
3.680 GHz 3.695 GHz 1.000 MHz 369395 GHz m - 3.920 GHz 3.980 GHz 100,000 kiz 3.97894 GHz 17.75 dBm
3695 GHz 3.699 GHz 500000 kHz 3.69873 GHz -2 3.980 GHz 3981 GHz 500.000 kHz 3.98001 GHz -12.79 dBm
3.699 Ghz 3.700 GHz 500.000 kHz 3.70000 GHz d 3.981 GHz 3.985 GHz 500,000 kHz 3.98113 GHz -
3.700 GHz 3.760 GHz 100.000 kHz 3.70094 GHz - 3.985 GHz 2.000 GHz 1.000 MHz 3.98590 GHz =
weary N hg-sres ceoce N o S

01:59:34 04.02.2022

02:05:53 04.02.2022

Channel power -13dBm > -19.82dBm (PASS)

Channel power -13dBm > -20.28dBm (PASS)

Reflevel 20.00dBm  Offset 21,8008 » RBW 5 kHz

Reflevel 40.00dBm  Offset 21.80dB  RBW 5 kHz

st
saL
- At 308 @ SWT 100 ms ® VBW 20kHz _ Mode Sweep Count 100/100 | # Att 3048 ® SWT 100 ms & VBW 20kiz _Mode Sweep Count 100/100
1 AGR va JB1ACR 1Rm Avg
!
30 Hr Hi
20
0 0
10 10 T
20 20 dB T
¢ |
- N WL YAN E EaTAGA = T
A W | A AN
— i IS Ny, W‘V"\r' v f W Ay KL A AN A
EWTCrCaat A '
M o A
5 N A et W h\/\‘\ '\‘\JV MM A A LA
20 o Sl LA / WV A LA frr A
ot pohr iy 0 ‘h"i'tw‘n‘.«"
CF 3,699 75 GHz 1001 pts 102.0 kHz/ Span 1.02 MHz | | |CF3.98025 GHz 1001 pts 102.0 kHz/ Span 1.02 MHz
2 Result Summar None 2 Result Summa None
Tl (Ref) 500,000 ktz -19.82 dBm Tl (Ref) 500,000 kHz 20.28 dBm
Tx Total -19.82 dBm Tx Total -20.28 dBm

04:01:41 04.02.2022

Ready

o B8R
LU

04:02:50 04.02.2022

CIET
o 040250
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02G

FR1 n77 / 60MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

fultiv
Ref Level 40.00 dBm  Offset 2150 0B

Limit Chesk
Line _SPUE|OUS_UN

Mode Auto Sweep

6L
Count 100/100

1 Spurious Emissians 1Avg

1 Spurious Emissions

Check
e _SPURIOUS_LINE.

RefLevel 40.00dBm  Offset 21.580 d8.

Mode Auto Sweep

s6L

Count 100/100

30 dB SPORIBUS_UNE_ ABs_002
20 20
10 d 10

f A A Nt e, e o ey

WWMRW

e e

P e i e At AT i A g i

SPURIOUS HNE ABS 00

20 dBn

50
3.68 GHz 16004 pts 0 MHz/ 3.76Gi: || [3826Rz 16004 pts 0 M2/ 4.0GHz
7 Result Summa 2 Result Summa
1680 GHz 3695 GHz 1.000 Mtz 369393 GHz -32.43 dBm -19.43 dB 3.920 GH 3,980 GH 100.000 ki -1.56 dBm -31.56 dB
3695 GHr 3699 GHr 500,000 ki 3.69595 GHz 3069 dBm 2169 dB om0 ot a8l ot 300000 ki 3049 dBm 74948
3699 Gtz 3.700 Gtz 500,000 kitz 3.69998 GHz -30.71 dBm -17.71 dB 3981 GHe 3985 GHz 500.000 kHz 3213 dBm -19.13.dB
3.700 Gtz 3.760 GHz 100,000 kiz 2TV BHE T B ST 3985 Ghz 000 GHz 1.000 Mz -31.24 dBm -18.24 dB
ey D 0 PR
2 Oasbe?

01:58:25 04.02.2022

02:04:38 04.02.2022
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02G

FR1 n77 / 60MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 40.00 dBm  Offset 2150 0B

Limi ]

Mode Auto Sweep

6L
Count 100/100

1 Spurious Emissians 1Avg

RefLevel 40.00dBm  OMfset 21.80dB.

Mode Auto Sweep

6L

Count 100/100

2 Result Summa

3,680 GHz 3695 GHz

3695 GHz 3699 GHz
3,699 GHz 3,700 GHz
3.700 GHz 3.760 GHz

1.000 MHz
500,000 kHz
500,000 kHz
100.000 kHz

3.68982 GHz
3.69640 GHz
3.69995 GHz
3.705 78 GHz

-26.

-28.1

-27.36 dBm
-0.72 dBm

84.dBm
dBm

02:02:26 04.02.2022

Resdy

PRI
& Cmaas

30 dBor-

20 20

10 dbs 0

0

SNV S YTYeY e I e e | Y i LY e R Y L WY Y

SPURIOUS_tINE ABS 00 ! r ‘l

20 dBm- ‘
Lk ‘ - P .
i

-50

3.68 GHz 16004 pts 0 MHz/ 376G | [ (382 GHz 16004 pts 2.0GH:

2 Result Summa;

3920 GHz
3980 GHz
3.981 GHz
3.985 GHz

100.000 kHz 3
500.000 kHz 3
500,000 kHz 3.

1.000 MHz 3

02:03:42 04.02.2022

T
& T
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